IAEA-TECDOC-1184

Status of non-electric nuclear
heat applications:

Technology and safety

&

——

INTERNATIONAL ATOMIC ENERGY AGENCY HA EA

November 2000

/%\
[ Yl

?((LL




The originating Section of this publication in the IAEA was:

Nuclear Power Technology Development and Engineering Section
International Atomic Energy Agency
Wagramer Strasse 5
P.O. Box 100
A-1400 Vienna, Austria

STATUS OF NON-ELECTRIC NUCLEAR HEAT APPLICATIONS:
TECHNOLOGY AND SAFETY
IAEA, VIENNA, 2000
IAEA-TECDOC-1184
ISSN 1011-4289

© IAEA, 2000

Printed by the IAEA in Austria
November 2000



FOREWORD

Nuclear energy plays an important role in electricity generation, producing 16% of the
world’s electricity at the beginning of 1999. It has proven to be safe, reliable, economical and has
[...]
of the essential documents, which will be submitted to the licensing Authority, is the Quality
Assurance (QA) Manual. NPPA has already started a QA program and the preparation a QA Manual,
which will be applied in all its activities. To finalize this, this TC Project (EGY/4/042), was requested
by NPPA and approved by the IAEA Board of Governors in November 1998. The main objective of
the project is to:

- Finalize NPPA QA manual up to the international standards.

- Enable NPPA staff to plan for full implementation of QA program.

The project which is expected to be completed by the end of 2000, will be carried out through the
following activities:
- Analyzing NPPA activities in various phases of the first NPP project.
- Finalizing the draft QA Manual prepared by NPPA quality staff.
- Preparing QA sub manuals for two NPPA departments (Design and Procurement).
- Preparing procedures for:
¢ Document Control.
¢ Procurement.

6. CONCLUSIONS
In view of the limited resources of primary energy and fresh water resources, and the increasing
demand for electricity and water, nuclear energy could play an important role in generating electricity

and desalting water. A number of inter-related projects is currently in progress to address concerns
regarding viability, competitiveness and safety of nuclear option.

46



[2]
[3]

REFERENCES

ACADEMY OF SCIENTIFIC RESEARCH AND TECHNOLOGY, “Utilization of Nuclear
Technology in Seawater Desalination”, Project No. 53-1992/97, Reports 1-4, Cairo (1995-
1997).

WANGNICK CONSULTING/IDA, 1998 IDA Worldwide Desalting Plants Inventory, Report
No. 15, Germany (1998).

MEGAHED, M.M. and HASSAN, A.S., “The Economics of Nuclear Desalination in Egypt”,
paper IAEA-SM-347/33, Proceedings of Symposium on Nuclear Desalination of Sea Water,
Taejon, Republic of Korea 26-30 May 1997, pp 473-482, IAEA, Vienna (1997).
FURUKAWA, D. H. and ZIMERMAN “Long-Term Market Prospects/Demand for Seawater
Desalination for Municipal Supply”, Annex IV, pp. 129-132, IAEA-TECDOC-898, Vienna
(1996).

WANGNICK CONSULTING/IDA, 1994 IDA Worldwide Desalting Plants Inventory, Report
No. 13, Germany (1994).

IEA/OECD, "Energy Statistics and Balances of Non-OECD Countries 1971-1987", Paris
1989.

IEA/OECD, "Energy Statistics and Balances of Non-OECD Countries 1992-1993", Paris
1995.

ORGANIZATION FOR ENERGY CONSERVATION AND PLANNING, "Energy in
Egypt", Cairo, 1993/94-1996/97.

IAEA, “Use of Nuclear Reactors for Seawater Desalination”, IAEA-TECDOC-574, Vienna
(1990).

IAEA, “Technical and Economic Evaluation of Potable Water Production through
Desalination of Seawater by Using Nuclear Energy and Other Means”, IAEA-TECDOC-666,
Vienna (1992).

IAEA, “Potential for Nuclear Desalination as a Source of Law Cost Potable Water in North
Africa”, IAEA-TECDOC-917, Vienna (1996).

IAEA, Options Identification Programme for Demonstration of Nuclear Desalination, IAEA-
TECDOC-898, Vienna (1996).

IAEA, Case Study on the Feasibility of Small and Medium Power Plants in Egypt, IAEA-
TECDOC-739, Vienna (1994).

HUMPHRIES, J.R. and MIDDELTON, E., "CANDESAL: a Canadian Nuclear Desalination
System", paper at US/Middle East Joint Seminar on Desalination Technology, CI-9404,
Washington D.C, 10-14 April 1994.

47






HYBRID MSF-RO NUCLEAR DESALINATION DEMONSTRATION
PROJECT, KALPAKKAM — DESIGN OF PREHEAT RO SYSTEM

M.S. HANRA, B.M. MISRA
Bhabha Atomic Research Centre,
Mumbai, India

Abstract

The Nuclear Desalination Demonstration Project (NDDP), Kalpakkam envisages setting up a 6300 m*/d
capacity hybrid MSF-RO plant based on the indigenous design. The plant will meet the process water
requirements of MAPS and will augment the drinking water sources of the nearby complex. The hybrid design
has the following advantages; (i) operation of RO plant using grid electricity during reactor shut down thus
increasing the desalination plant availability; (ii) economic production of process water for steam generation for
the power station after minor polishing of the product water from MSF plant; (iii) blending the products of MSF
and RO plants to make drinking quality water; (iv) to utilize the cooling seawater from the reject stages of MSF
plant as feed for the RO plant. This would either increase the RO product output or reduce the operating pressure
of RO plant thereby improving the economics. This paper describes the basic process flow sheet of SWRO plant,
part of the hybrid MSF-RO desalination plant. The SWRO plant consists of pretreatment system, high pressure
pumping system with energy recovery turbine, RO modules and membrane cleaning system. The product water
from SWRO plant having TDS of about 400 ppm will be mixed with product water of the MSF plant containing
10 ppm TDS. The projection of the permeate out put and TDS for a few SWRO commercial modules at different
sea water temperatures are carried out to select the optimum conditions of the SWRO plant. The role of energy
recovery from RO reject stream is also investigated. As the seawater TDS at our site is around 35,000 ppm it has
been proposed to study the feasibility of using reject stream from RO plant as feed for the MSF plant in future.

Introduction

The Nuclear Desalination Demonstration (NDDP) Project at Kalpakkam consists of
1800 m’/day (0.4 MGD) Seawater Reverse Osmosis (SWRO) plant and 4500 m*/day (1 MGD) Multi
Stage Flash (MSF) plant making a total production of 6300 m’/day (1.4 MGD) water. The plant has
been designed indigenously from the experience gained from MSF and SWRO pilot plants at
Trombay. The steam required for the brine heater of the MSF plant would be drawn from 170 MW(e)
Pressurised Heavy Water Reactor (PHWR), Madras Atomic Power Station (MAPS).

An MSF pilot plant of 425 m’/day capacity had been earlier designed, constructed and
operated . Similarly a small RO plant has been designed, constructed and commissioned. From the
operation of these MSF and RO pilot plants, considerable experience have been gained and is utilized
for the design of the 1.4 MGD plant. The MSF plant at Kalpakkam needs about 21 tonnes/h of
saturated steam at 3 bar pressure. Sea water supply will be from the outlet streams of MAPS which
will be at a slightly higher temp (32-34°C). Higher sea water temperature will be advantageous for
SWRO plant since water flux of the membrane is about 2.5 per cent higher per degree temperature
rise at a fixed pressure. The hybrid MSF-RO plant aims in reducing operation and maintenance
(O & M) cost of the product water. A part (1000 m*/day) of the high purity water (TDS = 10-20 ppm)
from MSF plant is utilized as process water after minor polishing and the remaining water from MSF
plant is mixed with 400 ppm of water of SWRO plant to produce drinking water (TDS — 150 ppm)
with minimum post treatment of water produced either from MSF or SWRO plant. Both the plants
have common sea water intake and outfall facilities. It is also possible to use cooling sea water from
reject stage of the MSF plant as feed to RO plant. This will give a high throughput as its temperature
is 6—8°C higher than ambient.

Salient Features of NDDP

The flowsheet of 6300 m’/day desalination plant is given in Fig. 1. Steam for MSF plant
(21 t/h) and electrical power for both MSF (0.6 MW(e)) and SWRO plant (0.5 MW(e)) are drawn
from MAPS.

49



puoyd aamod aU3l 40 Y 2-1 3INOYY S!

FUOY4 U OUNUSS(] 404 3UBWAUNDSEY uarom vag
MW 0y S! 3u0ld JYMS-4SW PAUIGWOD U0y
(Wwoa3$HABuauy jowduay| Bupnidug

SS07 WAMOd 10DIU}3 D31 103 0]

oW vl
4330M 3DNPO.UY

I

J63p gpy'ua3om vas

AUW 01y 3U0Ld 45K

(AOW ¢ G3u0d O3MS

—_—

e

433103y JS10M P34 OF

T

--———F=3=31 DSUBPUOT)
gl L mﬂuv mn AMW b2 ° YU/l 12
32NROUY » J6ap g21'wog gwoays

3MW9'0
AN 99C <}

4BSUIPUOT)

403 DASUSY

AUIpAN |

(MW AMH

1 <1l
m.“z v'0 ] @ AROT

J330M 3DNPOUY Y

26ep g 30 433OM vag

“uzel 00€T

5 Bap gse
Jog O
woua3s

FIG. 1. Flow diagram of 1.4 MGD MSF-SWRO desalination plant coupled to
170MW (e) nuclear power station.

SWRO Plant

The process flowsheet of the 1800 m’/day SWRO plant is shown in the Fig. 2. It consists of

pretreatment system, high pressure pumping and module system, post treatment and auxiliary system.

In seawater reverse osmosis plant, pretreatment of seawater is an important step to have optimum

membrane life. Seawater composition at MAPS is given in Table 1.

50



NOILNTI0S ONINV3IT N
ANVL 1ONA0¥d 0!
ONISOQ ITVNV ‘6

Y¥3Asvo30-8

H31vM 10Naodd

9

3NIYB +—

~+OlH ﬁ

1

"dWNe 19Na0dd

<¢-J1H

——

-
1-01H

S3NAON OY 2
dNNd dH ‘9

o]

i
:

Y344 3901HLUVI S

¥3aid
NOB¥VI Q3 LVAILOY b

¥31 N4 ONVS'SS3Yd €
H3IINY D VYTIEWY 2
dNNd G334 )

s

any

ANVIVISIINY

r-.)-—

H31vM
Q334

31A70¥193713X704d

FIG. 2. Flowsheet for 1800 M’/day (0.4 MGD) seawater RO plant at Kalpakkam.

51



Table 1. Sea water composition at Kalpakkam

pH 81
TDS by wt : 35600
Total solids (ppm) by wt : 36012
Suspended solids (ppm) : 410
Total hardness (ppm CaCOs) : 6300
Sodium (ppm) : 10556
Calcium (ppm) : 400
Magnesium (ppm) : 1272
Potassium (ppm) ;380
Total alkalinity (ppm) CaCO; : 138
Chloride (ppm) : 18981
Sulfate (ppm) : 2650
Fluoride (ppm) : 1.3
Iron (ppm) : 0.1
Silica (ppm) : 0.8

Pretreatment section:It consists of disinfection using chlorine, clarification (coagulation, flocculation
and sedimentation) to remove major suspended load, media filtration to further reduce the suspended
impurities, activated carbon filtration to reduce organic load and to remove chlorine, reduction of
alkalinity by pH adjustment, addition of scale inhibitor, complete removal of chlorine by addition of
sodium bisulfite and microcartridge filtration for removal of very fine particles. To minimise the
scaling on the membrane, antiscalant, SHMP is also added.

High pressure pumping & RO modules: The RO modules are arranged in two parallel trains; each
train producing 37.5 m’/h. product. Each train is fed with pretreated seawater of 110m’/h. at a
pressure of 55 kg/cm’. The membrane elements consist of TFC spiral wound polyamide membrane.
(Element type is 8040 i.e. 8 inch diameter and 40 inches long and element capacity is 22 m’/day).
Total product recovery is 35%. Each train has 14 pressure vessels with 6 elements in each. Thus it
makes a total of 28 pressure vessels and 168 elements in the plant. The technical specifications of the
membrane & modules are given in the Table 2. Both the trains of RO modules together will produce
75 m*/h. product water of 400 ppm average TDS.

Each train is fed with seawater by high pressure centrifugal pump coupled with Energy
Recovery Turbine (ERT) and motor on the same shaft. There are total 3 pump sets two operating and
one standby. Each pumpset has 110 m’/h capacity @ 55 kg/cm” pressure. About 33% of the energy
can be saved by use of the ERT. Both the pump and the ERT is made of second generation duplex
stainless steel alloy 2205. Inflow to ERT is 70 m’/h. at 53 kg/cm’.

Post-treatment system: It consists of forced draught degasser to strip off the CO, and lime dosing for
final pH and alkalinity adjustment.

Auxiliary system: It consists of module flushing system and membrane cleaning system. Cleaning
chemicals are citric acid at pH of 3.5—4.0 adjusted with NH,OH to remove carbonates and hydroxides
followed by alkaline EDTA solution with 1% tri sodium phosphate for removal of sulfates, organic
and biological slimes.

52



Table 2. Technical specifications of 1800 m*/day SWRO plant

1. Water produced per train : 37.5m’/h.

2. Number of trains 2

3. Water produced from both trains : 75m’/h.

4, Seawater flow per train : 110 m’h

5. Seawater TDS ;35000 ppm

6. Feed water pH : 6.5

7. Number of modules/train ;14

8.  Number of elements/module 6

9. Total number of modules in the plant ;28

10.  Total number of elements in the plant ;168

11. Membrane characteristics:
(a) Type . TFC spiral would element
(b) Model : 87 dia. x 40” long (8040 type)
(©) Element capacity . 22 m’/day/element
(d) Solute rejection of membrane : 99.6% at standard test conditions
(e) Flux decline coefficient per year 7%
® Solute passage increase factor/a. ;0 10%

12.  Design temperature :32°C

13.  Op. pressure : 55 bar

Cost

The investment for the 1800 m’/d SWRO plant and the cost of water are given in Table 3. The
basis of calculation is mentioned in Table 4.

Table 3. Calculation of investment and water cost of SWRO plant

Plant capacity : 1800 m*/day
Investment, $ : 2941176
Plant factor : 90

Power cost, $/kWh : .058
Power consumption kWh/m” : 6.10
Maintenance (as % of investment) : 3

Fixed cost, $/m’ : 0.62
Power cost, $/m’ : 0.35
Chemical cost, $/m’ : 0.03
Membrane replacement cost, $/m’ : 0.14
Maintenance, $/m’ : 0.15
Water cost, $/m’ : 1.29

Table 4. Basis of calculation

Plant life, a. : 25
Interest rate : 12%
Membrane life, a. : 3
Membrane cost, $/element : 1500
Membrane elements : 168
Inhibitor cost, $/kg : 0.58
Inhibitor dosing, ppm : 10
Acid cost, $/kg : 0.09
Acid dosing, ppm : 103

53



Water composition: The composition of permeate water produced from SWRO plant without post
treatment is given in the Table 5 and the composition of water meant for drinking after addition of

dosing chemicals is given in the Table 6.

Table 5. Projected permeate water composition without post treatment

TDS, ppm

Calcium, ppm
Magnesium, ppm
Sodium, ppm

Potassium, ppm
Strontium, ppm
Bicarbonate, HCO 5 ppm
Sulfate, SO,”’, ppm
Chloride, C’

Fluoride, F’
Carbondioxide

Ph

Langelier Saturation Index, LSI
Ryzner Index, RI

Table 6. Water composition after post treatment

Dosing Chemicals ,Ca(OH),
pH after dosing Ca(OH),
Ca,ppm

Mg, ppm

Na, ppm

K, ppm

Sr, ppm

CO3” , ppm

HCO; , ppm

SO4 , ppm,

Cl , ppm

Total TDS

Langelier Saturation Index (LSI)
Ryzner Index (RI)

54

336
0.95
3.03
120.43
5.42
003
1.52
6.81
195.13
0.03
42.08
4.9
-6.4
17.6

36 ppm
8.43
20.4

120
54
0.03

583
6.8
195.1
410
0.1
82



Feed pressure, bar

Permeate salinity, PPM TDS

[33

NDDP Pressure vs temperature

\\ |
ol \.\
\
451
40
15 20 25 30 35 40 45 50
FIG. 3. Feed water temperature, C.
NDDP Salinity vs temperature
500 )
4504
4004
3504
3004 /
250 /
200
15 20 25 30 35 40 45 50
FIG. 4. Feed water temperature, C.
NDDP Pressure vs recovery
70
6 ~
P
©
Re) /
¢ 6 /
e
3
2 .
@ 55 : — —
o
3
8 5o — s
w
4 R
40 ; : ﬁ l Z ! :
20 25 30 as 40 45 50 g2 3

FIG. 5. Permeate recovery, %.

55



NDDP Salinity vs recovery
500

Permeale salinity, PPM TDS

40 -
) \_/
200 % : - : : t
0 10 20 30 40 50 60 70

FIG. 6. Permeate recovery, %.

Elevated temperature operation: The projections made for reduction in applied pressure with increase
in feed temperature as well as slight increase in permeate salinity is shown in Figs 3&4. Figures 5& 6
show increase in applied feed pressure and permeate salinity with increase in permeate recovery.

Reduction of energy consumption (future plan): SWRO has become more economical after
commercialization of Energy Recovery Units. At present commercial ERUs are based on conversion
of power through shaft and energy consumption is approximately 6-6.5 kWh/m’ of product water.
Introduction of Work Exchanger Energy Recovery Unit (WEER) can bring down energy consumption
below 4 kWh/m® of water. In principle, the work exchanger transfers the fluid pressure in the reject
stream to fluid pressure in the feed stream across a piston. NF followed by RO can be used for overall
increase in recovery and hence will reduce the energy consumption.

56



PRE-PROJECT STUDY ON A DEMONSTRATION PLANT FOR SEAWATER
DESALINATION USING A NUCLEAR HEATING REACTOR IN MOROCCO

M. ACHOUR
National Electricity Office,
Casablanca, Morocco

Abstract

This paper gives in the first part detailed information on the pre-project study on a demonstration plant
for seawater desalination using heating reactor implemented by both Moroccan and Chinese sides. The main
findings of the pre-project study are given in the second part.

1. INTRODUCTION

Knowing that prior studies carried out by IAEA have revealed that the use of nuclear energy
for the desalination of sea water is technically feasible and may compete with fossil energy, Morocco
has decided to carry out a specific study for Tan-Tan site, which will require 8 000 m’/d of